


)

®

TIME-SERT

AL
& | | LI
llIIIIIIIIIIIIIIIIIIIIIII

Il
IR
IHEEEEEEEEEEEEEEEEEEEEEEE
[ o omcwowsy
(L[ [ [ [ [ [ [ [weewsaorasuall | [ [ | | [ [ [ ][

-3

:

Tt

| basemateria :
HNEEE ...

II&MEIIIIII
95T | R,
T Il_
S [
EERERERNEEe
HERERRREEe
HERERREEE
HEEERENEE |
HERRRENEEs |
HEEERNEET W,

|

~ TIME-SERT';
~ oftheinsertare

|
B




ENGINEERING DATA

INSERT DRILL C.BORE TAP
MIN.  MIN. | MAJOR
SIZE DRILL  SIZE oia peeil DA
4-40 #31 120 | 170 055 147
6-32 #26 147 | .218 070 182
8- 32 #17 173 | 241 065 208
10-24 | 1864 208 | 288 .075 247
10-32 | 18/64 208 | .274 075 234
12-24 | #1 228 | .307 075 265
174-20 | 17/64  .265 | .352 075 319
174-28 | © 261 | 340 075 300
5/16-18 | 21/64 .328 | 430 .085 388
5/16-24 | P 323 | 410 080 368
‘ 38-16 | X 397 | 495 085 460
/ 3/8-24 | W 386 | 473 .080 432
COUNTERBORE 7116 -14 | 29/64 453 | 571 110 534
7116-20 | 29/64 453 | 547 .085 506
1/2-13 | 33/64 515 | .648 110 604
1220 | 33/64 515 | 610 .085 569
0/16-12 | 19/32 593 | .711___.130 675
C e flat bottom. We 9/16 18 | 87/64 578 | .668 _ 110 638
re Is for production 5/6-11 | 21/32 656 | .787 135 748
a 5/8-18 | 4164 .640 | .740 110 701
34-10 | 25132 .781 | 935  .135 885
id is rec ded 3/4-16 | 49164 765 | 870 .10 835
orin pping HEEEEREE | | | | | [ |
ETRIC
p = ~ | INSERT DRILL C.BORE TAP
LLIC 1TI1S I.
MIN.  MIN. | MAJOR
igned for able S DRIEESIZEH 7 DEPTH DIA.
ower to h as: M3x05 | 48 125 | 170 055 140
or air har s an M4Ax0.7 | #19 166 | 226 065 194
M5x08 | #8 499 | 279 075 238
Mé6x10 | D 246 | 319 075 290
are phosphate oo TP s oo | ses
3 X 1. o . B o
nsen 303 M8x1.25 | P 323 | 419 080 381
MOX1.05 | U 368 | 440 080 422
M10x1.0 | 18182 406 | 466 .080 349
M10x1.25] 13/32 406 | 500 .085 463
M10x1.5 | 13/32 406 | .500 .085 474
M11x1.25| 29/64 453 | .542 085 503
C.BORE TAP M11x15 | 29/64 453 | 552 .085 516
VIN. VAIOR M12x1.25| 31/64 484 | 560 085 540
DA o M12x1.5 | 31/64 484 | 595 .085 552
M12x175| 42 500 | .605 110 567
466 449 M13x1.5 | 17/32 531 | .612 .085 504
.668 .638 M14x2.0 | 87/64 578 | 685 .110 660
.837 794 M14x15 | 37/64 578 | .668 110 1634
;:ggg 75;3 M16x1.5 | 24/32 656 | .743  .110 713
M16x2.0 | 21/32 656 | .787 .15 741
M18x15 | 23/32 .718 | .837 125 704
M20x1.5 | 61/64 797 | 925 .120 890
M22x15 | 7/8 875 | .950 100 040
M24x1.5 | 245 963 |1.030 .750 | 1.010




MASTER SETS

MINI MASTER

COARSE FINE COARSE FINE COARSE FINE COARSE FINE
1/4-20 1/4-28 M5 x 0.8 M5 x 0.8 1/4-20 1/4-28 M6 x 1.0 M6 x 1.0
5/16-18 5/16-24 M6 x 1.0 M6 x 1.0 5/16-18 5/16-24 M8 x 1.25 M8 x 1.25
3/8-16 3/8-24 M8 x 1.25 M8 x 1.25 3/8-16 3/8-24 M1Ox 1.5 M10x1.25
Y, T VTORIG R CARBON STEEL | CARBON STEEL | | CARBON STEEL | CARBON STEEL
T T YPPIRE YT ;RT N(;.S13203 PARTNO. 1204 | | PARTNO. 1201 | PARTNO. 1202

CARBON STEEL | CARBON STEEL | | CARBON STEEL | CARBON STEEL P@TN[LNEQ é%%‘ %@%@S %%%‘ %%%S %%57&' %@%@S %%
PART NO. 0010 | PARTNO. 0020 | | PARTNO. 1000 | PARTNO, 1001 : : : :
STAINLESS STEEL | SUAINUTS oUEzL | | STAINLESS STEEL | SIAINLESS SUEEL

PART NO, 0011 | eerrNo.0020 | | Part No. 1002 | BARENG, 1008




METRIC THREAD REPAIR KITS AND INSERTS

INSERT INSERTS
METRIC KITS LENGTH CARBON  STAINLESS
STEEL STEEL
SERTS SIZEE PARTNO MM INCHES PART NO. PART NO.
INSERT
METRIC KITS  [ENGTH  CARBON STAINLESS 160 | 630 | 1115]
M11x1.5 | 1115 | 220 870 | 11153
AL SRR 300 | 1180 | 11155 —
SIZE. PARTNO MM INCHES PART NO. PART NO. 90 20 | 12121
M3X0.5 1305 4.3 169 | 13051 13052 e il oo
: 6.0 240 | 13053 13054 M12x1.25| 1212 : - -
20 57 14077 —— 15.0 .600 12123 12124
M4x0.7 1407 | 6.0 240 | 14071 14072 240 950 | 12125 12126
8.0 .320 14073 14074 6.7 263 12157
5.0 199 | 15080 150802 1;'52, -gg? ]1312(1)] S
7.6 300 | 15081 15082 Mi2x1.5 | 1215 : :
MSx0.8 (1808 | ;5'g | g0 | 15083 | 15084 162 | 640 | 12153 | 12152
120 | 470 | 15085 — 24.0 950 | 12155 12154
2.8 .;?g 16180 161802 300 | 1.180 | 12159 12160
. . 16105 16106
A B 100 [~ a00 [ a7 [T
Moéx1.0 1610 | 120 470 | 16108 16104 M12x1.75| 1217 | 160 - e R
i 12.0 470 | 161031 | — || - . I T S
28 - s - 24.0 950 | 12173 12174
19.0 748 | 16109 — 30.0 | 1.180 | 12179
viio DO 40 BEEEEN 17103 [ M13x1.5 [ 1315 | 190 [ 748 13153
: 18.0 708 17105 _ 24.0 .950 13155 —
20.0 800 17107 28.0 1.102 13157 e
6.6 260 | 14151 —
mex1.0 | 1810 | .15 "2128 18100 1 —— o4 | 370| 14153 | 14154
' : 12.7 500 | 14155 14156
80 Lelzs 16.0 630 | 141552
9.0 360 | 181210 | —— M14x1.5 | 1415 : -
10.0 200 | 18125 _ 17.8 700 | 14157 141550
11.7 460 18121 18122 24.0 .950 14158 141551
M8x1.25 1812 14.0 550 18129 18126 26.0 1.023 141553 141554
16.2 640 | 18123 18124 28.0 | 1100 | 14159 141556
18.0 708 | 18127 181226
200 | 800 | 181213 | 181224 120 D 14201 oy
30.0 1.180 181217 M14x2.0 | 1420 18.0 .710 14203 14204
GM R'cre 1817 16.2 .640 18173 S 30.0 1.180 14207 —_—
50 o0 | o120 7.0 270 | 16151 16150
- - 12.7 500 | 16153 16152
13.0 : - Mi16x1.5 | 1615
Mox1.25 | 1912 | 130 ‘;’}g mgé S 240 | 950 | 16155 16154
ol [ 10120 [— 320 | 1.250 | 16157 | ——
: - 16.0 630 | 16200 16202
6.2 244 | 10100 10106
M10x1.0 | 1010 90 %0 | 10107 10102 32.0 | 1.250 | 16203 16206
2 IR 10104 380 | 1.496 | 16205 | ——
50 S 10127 10.0 400 | 18151 —
140 | 550 | 10121 10122 viexs | 1818 150 ERRO00N 18157
M10x1.25| 1012 | 162 | .650 | 10123 [ 10124 X 18.3 [NEON 18153 |
20.0 800 | 10125 10126 270 | 1060 | 18155 | — §
25.0 984 | 10129 — 9.0 354 | 20150 | ——
9.4 370 | 10157 10150 M 12.0 472 | 20151 —
1m0 | 433 | 101511 | —— 20x1.5 2015 4 450 | ee9 | 20153 | ——
————— 14.0 550 | 10151 10152 1180 | 20155 | ——
17.0 669 | 101517 | ——
Mi10x1.5 | 1015 | 200 800 | 10153 10154 100 | .400 | 22181 —
>0 I - M22x1.5 | 2215C | 15.0 590 | 22153 | ——
24.5 960 10155 —_— 800 | 22155 —
30.0 1.180 10159 10158 7.6 .300 24150 _
40.0 1.575 101591 — 10.0 400 24151 -
22.0 .870 11123 _ M24x1.5 | 2415C | 150 590 | 24153 —_—
M11x1.25| 1112 | 280 | 1.100 | 11121 _— 24155 | ——
11127 —_— 24157 | ——




tet?re i
«Jl#i:xta eiwh'lkg&lvsu]lp{iﬂﬂ' ts
INSERTS e
INSERT
INCH KITS CARBON STAINLESS
LENGTH STEEL  STEEL INCH KITS PﬁﬁEchTH CARBON STAINLESS
STEEL  STEEL
SIZE PARTNO. INCHES MM PART NO. PART NO.
SIZE | PART NO.| INCHES| MM [PART NO.| PART NO.
4-40 0440 200 50 | 04401 | 04402 400 | 100 | 07610 —
600 | 162 | 07611 | 07612
6-32 0632 250 63 | 06321 | 06322 R 870 | 22,0 | 07613 | 07614
: 1.000 | 254 | 076135| 07619
8-32 0832 'ggg g'g 8223; ggggi 1250 | 81.7 | 07615 | 07618
: : 1500 | 380 | 07617 —
.240 6.1 00240 00246 250 6.3 07629 —
10-24 0024 300 7.6 | 00241 | 00242 370 9.4 | 076320 ——
S I I I 370 94 | 00243 | 00244 | @ | 480 | 122 | 07627 | — |
0 28 | 00320 | 00327 716-20 | 0762 600 | 152 | 07621 | 07622
i B 5 870 | 220 | 07623 | 07624
' ' 076231 | ——
10-32 0032 240 | 61 | 00320 | 00326 Yo 15 | ol
.300 76 | 00321 | 00322 - :
e N - 500 | 127 | 07641 | 07642
' ' 71624 | 0764 600 | 162 | 07643 —
300 7.6 | 01241 | 01242 800 | 203 | 07645 | ——
12-24 0124 370 9.4 | 01243 | 01244 400 | 100 | 01217 —
472 [ 120 | 01245 | 01246 650 | 165 | 01211 | 01212
80 21| 01200 I 01406 1/2-13 0121 1.000 | 254 | 01213 | 01214
380 9.4 | 01401 | 01402 1.250 (817 1 01219 | ——
1/4-20 0140 500 | 127 | 01403 | 01404 1.500 | 880 | 01215
750 | 19.0 | 01405 | 01408 400 | 100 | 01225 | —
1.000 | 254 | 01407 | 01409 500 | 127 | 01220 —
280 71 | 01480 | 01486 1/2-20 0122 650 | 165 | 01221 | 01222
1/4-28 0148 380 9.4 | 01481 | 01482 1.000 | 254 | 01223 | 01224
500 | 127 | 01483 | 01484 1370 | 847 | 01227 | ——
180 45 | 01421 01422 500 | 127 | 09610 —
250 63 | 01423 | 01424 one-12 T 750 | 19.0 | 09611
1/4-32 0142 380 9.4 01425 01426 1.120 28.4 09615
500 | 127 | 01427 | 01428 L '?28 32'2 832;;
350 | 89 | 05610 | 05617 450 | 114 | 09685 | ——
5/16.18 o561 450 [ 11.4 | 05611 | 05612 9/16-18 | 0968 750 I Oocs _
620 | 157 | 05613 | 05614 120 IR Oocss
750 | 19.0 | 05615 | 05616 =50 I os5 10
350 | 89 | 05620 | —— 511 | osel 850 | 216 | 05811 | 05812
516.24 0562 450 | 11.4 | 05621 | 05622 g 1250 | 317 | 05813 | 05814
620 | 1567 | 05623 | 05624 1.500 | 380 | 05815
***** b | 320 | 81 | 05881 | ——
312 7.9 | 03818 038182 ) 450 | 11.4 05887 —
200 | 100 | 03819 | 038192 5/8-18 0588 850 | 216 | os883 | ——
520 | 132 | 03811 | 03812 250 05885 | ——
ws |Sem | 2 |0 o | o e s
- : 3/4-10 0341 1.100 | 28,0 | 03411 —
900 | 22.8 | 038190 Usoo | 380 | osais | —
1.000 | 254 | 03810 | 038102 - -
1200 | 30.4 | 03817 | —— 650 | 165 | 03460 | ——
.300 7.6 — 03820 3/4-16 0346 1.100 | 28.0 03461 —
.350 8.9 | 03825 — 1.500 03463 -
3/8-24 Tel? 03821 | 03822
03823 | 03824




DRAIN PAN APPLICATIONS

5 ohe
Kit Part number 0121C I No.01217 1415C buf 12.7
CenIH—n:s—Dﬂ-l—ka&r%,F&p ide, 5 inserts .400 length Kit 1415A I Part No.14155
Contains:Drill, Cbore, Tap. Dn'vgﬁpgﬁie,@m 12.7mm length
/2-2 Alril,}gnna'npan .
Kit Part number 0122A Insert Part No.01225 M14x1.5 “Aluminum Pans”
Contains:Drill, Cbore,Tap, Driver, Tapguide, 5 inserts .400 length t Par numbz: 1415C l]ns Part No.14153 o ;
0] ‘ﬁ“y!l 1m ba(:k D 1 O] Ze
4 o Co s:Drill, Cbore,Tap, Driver, Tapguide, 5 inserts 9.4 length
FORD Drain Pan P P
/2-20 “TIN PANS ONLY” {fonda and Acura Drain Pan Repair
Kit Part number 0765 Insert Part No.07629 (38 N U
s it ducosthe ol sice fom 11220 0 7/16:20° Tl!llnk'lt,j'nclis e oliole it o M M 1S
3 5 g 1S K1t reauces tne nole $1ze Irom X 1010 X 1.
C : Cb t 5 inserts, 5 dr: 1 h wask
onat e, Detver ogls, 5 inscits, 5 drain plygs with srasher t Part number 1485 Insert Part No.1215
3/4-1 )l‘ai Pa 1 A1 32 T .
Kit Part number 0346C _Insert Part No.03460 LY EaL Aot ;@Jﬁg;‘;}mfa“w tLia1ne
Contains:Drill, Cbore, Tap, Driver, Tapguide, 5 inserts .650 length Conitairls:Drill) Chbre Tap, Driver, l:a;v uide,5 nserts Imm length
it Part number 0346C Insert Part No.03415 110X 1. rain r'an
Contains:Drill, Cbore, Tap, Driver, Tapguide, 5 inserts .750 length Kit Par nmrr.lker }( 15€ Iusefrf Part N°'16.1 '53 .
ontains:Drill; Cbore,Tap, Driver, Tap guide,5 512 length
A10x1 R 3 AN 1Qv1 & 1 C|
MUX1I. rain 1 viloX1.d Urain n
Kit Part number 1015A Insert Part No.10157 it number 1815C Ins 18151
Contains:Drill, Cbore, Tap, Driver, Tapguide, 5 inserts 9.4mm length Contains:Drill, Cbore,Tap, Driver, Taiséﬁid( ,5 inserts 10mm length
it Tt 12 s bt skanber 2134 M20x1.5 Drain Pan
Contains:Drill, Cbore, Tap, Driver, Tapguide, 5 inserts 9mm length i e njl_‘nm‘l:ei‘% ls‘iar{nsﬁe::. Part § 0'20.£ 1: ) Al ol
uuﬂt&lﬂs.u 11, COULC, 1 P Iap gﬂ.uu 'y~ LLISU I r Ils n
M12x1.5 Drain Pan M22x1.5 Drai n
Kit Part muber 1215C_Tngert Part No.12151 it Pont namber 15C. Iasert Part No.22151
Contains:Drilf; Cbore; Tap, Driver, Tapguide, 5 inserts 9, 2mmr fength Contains:Step Reamer, Tap, Driver, Tap guide, 5 inserts 10mm length
1192%1.7 rain T o (e Sy L
WA H 7P S KIS AL ] V1Z24x1.5 Drain ran
Kit Part mumber 1217C._Tns No.12170 Kit Part number 2415C Insert Part No.24150 'V
Contains:Drill, Cbore, Tap, Driver, Tapguide, 5 inserts 12mm length ontains: Step Reamer, ,Tap, Driver, Tap guide, 5 inserts 7.6mm length




SPARK PLUG KITS

WASHER SEAT

<—WASHER SEAT

SPARK PLUG TYPES

Washer seat spark plugs
seal with a washer on plug.

WASHER SEAT INSERTS

TAPER SEAT

<— TAPER SEAT

Sealer must be used when
installing taper seat inserts.

TAPER SEAT INSERTS

[ B KT PART LENGTH PART LENGTH  pART
SIZE NO. MM INCHES NO. MM INCHES NO.
1/4-32 0142SP 4.5 180 | 01421
RC engines
S its do not conta
i) il ol M10X 1.0 4010 %0 . 40701
Standard Kit 12.0 472 | 40102
M10 X 1.0 4010 15.0 .600 | 401083
Deep Hole Kit 23.0 005 40105
M10 X 1.0
S AE 4010GP 12.0 472 | 40102
M10Xx 1.25 4024 162 | 650 | 10123
GLOW PLUG DuraMax 6.6LDiesel
9.0 360 | 42121
M12X 1.25 4212 15.0 WEBOORS 42123
17.5 690 | 42125
KIT CONTENTS 22.0 .866 | 42127
Step Tap
Wreneh M12 X 1.25
et Weneh |_ AN a1 | | | | 210 827 |42126
Deep hole repair insert dirtver 3 VALVE
7.0 270 | 44121 7.0 | .270 44181
%;’]go)rg%25 4412 gg gig jj:’lgg 10.0 | .400 44183
Glow Plug 10x1.25 Glow Plug 10x1.0 a D
DuraMax 6.6LDiesel piN 40248 | commonly used in dodge sprinter ADﬂez;;l) f—{(olzalgi? 4412E 11.0 430 44127
20011020045 B B 4412E kit has extended fools| 135 | 580 | 44113
for betfer reabh when 150 | .600 | 44120 | 167 | 620 | 44185
W repairing Sparkplugs in 16.8 .660 | 44111 16.8 | .660 | 44186
| PN 4010GP holes 6" dlee Or more. 230 | 905 |44112 | 240 | 950 |44187
— 10.0 400 | 48151 10.0 | .400 48181
| M18x1.5 4815 | 183 | 720 | 48153
| 11.0 430 | 47181
| 7/8-18 4718 20.0 780 | 47183
m 245 | 1.000 | 47185
. [ [ |/ [ [ [ | | [ /| [ I N | [
M14x1.25 WASHER SEAT pART | TAPER SEAT  PART
SEUALBECONE'T'O'Z‘ Kle Aluminum Inserts MM INCHES NO. MM INCHES NO.
sed for worn or Omoge seqats
Only intended to clean up seats. 70 270 4472”A 70 270 44781/4
INDIVIDUAL
RECONDITION SEAT CUTTERS feneh 80 | .320 |44123A) 10.0 | .400 | 44183A
These recondition seat et dut Aluminum Inserts 9.4 370 | 44125A) 13.5 | .530 44184A
cutters :onon%us d e 11.0 430 44127A 15.7 620 44185A
w‘ﬂ" kits 4412 and 4412 fo:’f:‘iM For kits 4412 & 4412E 13.5 530 44113A 16.8 660 44186A
— aazsey 150 | 600 |aa1o0al 240 | 950 | 441874
Washer seat ﬁ i s 16.8 660 | 44111A1 Sealer required for all
P/N 44197 / 23.0 005 | 441124 Taper seat inserts. P/N 6020




=
A
LL]
a4
Q
<
LLJ
a4
L
—
O
-
—
(al
4
<
al
N

| ny
| =
7 ho ﬂml
d : s & o2
— .
- I A “E£ts £3E
2 pe =1 )
<= Jeeesipw z 2ol EENG
waW«HuﬂLQ nvi < LP.ILIM.H]GJLUO
> favu Ly e <
= S =
tmvm&w.nlaqgi% 2298 a8 ¢ ofg
=D = = = N = B b e=c I =]
EgE-23s 25355873 s
am .lmm.ﬂ]Li 7rb .m.ﬂxrmd.“lar.uln\nﬂ
C =
EooE S5 & P E oSS e
qv 195) ~ = — - =
= < — . D)
AR 5oL eBo e
O . A D o= s E " = o T
— N = D S
- RN wfwcmmam%m.m
= L2 R=1P A
meke%mmwuiq Wvucmmq.hﬁewm
= -
8S08eay = S5 E233E 085
ALV O OF Si S 2 A = E S EEE
L
]
0
W-.”
=
s
S
7U
S
s
S
S
| =
2
s
7m[
| .9
20
= Y = = < 5
=) — ..m ELmeh m..
s s Boob & & B g g
-5 = L ]
e = v E S 2 BB8 -
PN
SoE08 23 8388 S& 3
g8 ces Y-S SRR NG k|
— - LI J o
AR R < 3 §oluls
=TI = Q ~
CEREE R sEdgEE
= F=
mn%umumSTnl.umw = <« Lpo,_S 2
Q (P — [P RN}
SRS RS AR AR :
> LU (OS] J jomn D = &)
:«hu.VuMdODnmmma hﬁubmmmu m.r
- — |
umamcrmbimucm chwwwo L
vl.l- .1ft4l~ -
mun..J«JgLnubm..Lw“ v«l\qwxueea 9
Unv:nmwe.m.lmuso TaorummR O




MANUFACTURER KITS

HONDA

GENERAL MOTORS

0 T O O O O MMM
B | |
N B 1 | [
B O 1
BN e | T T
B T E | [ Bl [ BT e
BN = | [ (EeTE| [ 7| med
RS | [ (sTEe | [ [ 2 Sud e
B et | || (GRS [ o] Ea=Tei
L EES EEER T R A
B st (S [ B EenT ) (2L ens
DB 22 R ETE 2 RS moSPT 8 2ERf%e X
A AR R IR EY Y N
BRI S0 5 ¢ 5| <SRef 2 ZESaA sl
BRI == [ E J 5] RS s (Esgss Sl
B o2 (v (R ] SO E  Taoan A
-ammwlﬂuu”imimmml@&mnanhlﬁHW%ﬁnl_
et TR S ERgl T PEGET RS
RS Be=n o =0o UsStin o O¥SEe BS
-[mﬁml1mnmﬂﬁiﬂﬁﬂlﬂlﬂﬂﬁﬁiﬂ&&ﬁﬁﬂlll
" 8822 Snfos $ Zws SaSwozs Zhgmzzs
|\ ZESE ZEESSEE SoF Z¥soaai g
| O=2- Otidpzf S5C O=Zdggt Of
ES2H EZSS2289 DAY TSIREEY
- HiEessuEEEEEEEEEE lllllllllll_
- lNEiEEsEEEEEREEEEEREEEEEEC
- LHSiEEEEEEEEREREEEEEEEREC 0
- HiEiEEEEEEEEEEEEEEEREEEEEC
- liiEEsEEEEEREREEEEEEEEEC
- lEiEEEEEEEEEREREEEEREEEREC
- EiEEsEEEEEEREREEEEEEEREC
- lEiEEEEEEEEEMEEEEEEEEREG
B e 2E [
S rECEEEEHEEGCIERRE R
TR N A e
l@lﬂ@juﬁnmnllﬂlﬁlmmmmlln IEERCIENNG
PR EEENECEMECHHRRERC AR
e 5 5° =2 ; DiY IPERANER |
BRI sE s = - < ¢ R2E Ny o = E S RN
U ECEIR NG ERGE B R
R e ) oy 0% TEel 4= EdIS | GICSEEE
G ERE RN e B
s = SE RSie Teg SE g Sl S
NaBse pRE B 88 Dess IE2 R 2 T84 masial
 <oof <o OFF <z% <358 RJF BEEE =05 mER N
CGScY B Bic G=Y GIEY 523 Tgny 9678 Ei
BEEEL =8 Ten o3 DEs urmljluhlﬂhuummwn_
S SRR ==Y 12 5222
| EEEE XFZ 922 XF5 xEES : 5 TE o558
BB s =55 o= OE 2% WAEE
el )l lﬁllmlnn-lliillnm_
[ iSEEEEEEEEEREEEEREEEEEEEE
e NEEEEEEEEEEEEEEEEEEEEE
. NeeEEEEEEEEEEEEEEEEEREEE
reeeeaaEEEEEEEEEEEERERRENS

IRl
R

LIIIIIIIII



%)
Z
O
<
O
|
o
a
<
—
<
O
L
o
7

C CeEEEHEEEEEEEEERER
- IEEEEEEEEEEEEEEERRNE
C LEEEEnCANENEEERRSEEE 0
OO EEEEEEEEEEEEE YRR
| DrEEEE T EEEEEEELEEAREC
LS EEEEEREEEE T
| ‘ T T e s
| Zo [ R I L
A ani| | fsis
| 5y
ki

2
o

£
I NN L :
| | Fiec| [ HEEcE :
AR
_nHrlllllle:nrllllLrﬁlnn

| B | | o [ R
| © T O O O DR BOE= PR
W e O O O =~
|

.Hﬂiﬂﬂﬂiﬁﬂﬂ

(Jp]
—
&
oY
LL]
= F
Nw 2
S
~q B
SHe
2
<
>

=
|

|

|

W
|
Wl
Wl
Wl
Wl
]

T O O O O O =
*u—l@illlllﬂlMm_lllllllll_uls..._lll
__HEEWIIIII!IEIIIIIIII

I
7 N
] -
77 \
] _
7 (
=
| e
\

|

1]
mm
Ziiﬁﬂlllﬁmm

FORD

| Universal Milx
 Wedonothmeame



UNIVERSAL HEAD BOLT KITS

||||||||||||||t||L.------------------rlltlklllllllllll




TAPER PIPE THREAD KITS

INSERT
KIT PART | papt

NO.

01271
.360 length

01281
.360 length

1/4-18 0118 01181
.360 length
3/8-18 0318 03181
.450 length
1/2-14 0214 02141
.500 length
3/4-14 0414 04141
.605 length

PIPE KITS STAINLESS STEEL

a e e
SIZE NO. NO.
1/8-27 01275 01272
1/4-18 01188 01182
3/8-18 0318S 03182
1/2-14 0214S 02142




USEFUL TOOLS

AMERICAN TAP GUIDES METRIC TAP GUIDES

SIZE PART NO. SIZE PART NO.

77777777777777 1/4-20 31420 M6 x 1.0 36105 B

iiiiiiii 1/4-28 31420 M7 x1.0 37105 et

O ) i I 5/16-18 35168 M8 x 1.25 38126 L
5/16-24 35168

M10 x 1.0 30105 [P ETEEEEEEEEEEE

ok 3 M1 1.
Tap guides ir t 3/8-16 33816 Wz; 255 227:5
the threads a ™~ 5 125
ulv Ul al v 3/8_24 33824
to the surface of the hole. M11X1.25 | 31125
7/16-14 37164 M11X 1.5 31155
7/16-20 37162 M12 X 1.5 32155
1/2-13 31213 M12 X 1.25 32125
1/2-20 31225 M12X1.75 32175
5/8-18 25885 M14X 1.5 34155
3/4-10 33415 M14 X 2.0 34255
3/4-16 33416 M16 X 1.5 36155
— ! M18 X 1.5 38155
The 1 1 Fthe tan otide <hould remat f—aL hlelto the
The lower portion of the tap guide should AL..,ajmﬁl&squa possible to the
engine surface. Turn the tap slowly while making sure the guide remains flus M20x1.5 90215
M22 x 1.5 32255
M24 x 1.5 32455
L [ 1
Eao+r IT 14 faalt i I A e ale
IOl [USC 111 COUICICU[ALICas
70500 Ideal for use in areas where a T handle won't fit.
TAP SOCKET SET - . : 2 aa . a kol
Set 0 & sockets 11ts all number and 1ractional M.C.1.1.

w2
pry

andard taps thru 1/2". A Iso fits 1/8" I taps and
etric tapsthru 12mm manufactured to M.C.T.I.
tandards. Sockets contained on a vinyl holder.
i aps 4mm to 12mm metric / 4-40 to 1/2 inch
ckets #1 thru #4 use 1/4 drive, rest use 3/8 drive

o

70940
TAP SOCKET SET

N =g
=
=]
(¢}
1
s
@
—
-+

TELESCOPING
MIRROR




USEFUL TOOLS
TAP WRENCHES

N ~ g~ O
P N 0

2
=
:
i
:

o
9]
2
=]
<
0]
=
o]
o
O
&

]
_l!iIIIMIMHIIH-lHII ol |
_IlﬂﬁIIMMHﬂIIMMHHIIEM“

o

|
mﬂlﬂﬁﬂllﬂﬂﬁwlﬂﬂﬂﬁﬂlﬂﬂml & W
,

BT 5T 0 BT S Bael |
NIHWHIMMHDEIMHHHEIEEEII

SCREW EXTRACTOR

73307




TIME_FASTENER

COMPANY INC.

5301 -G LONGLEY LANE
RENO NEVADA 8951
PHONE (775) 829-1026
PHONE (800) 423-4070
FAX  (775) 829-1989

www.timesert.com

November 2012






